L. FOAE dloe

CONTEWTS

<NOTES>
ABOVE-STATED O, A, X, MARK SHOWS APPLICAGZLE MODELS

O-—--MEANS COMMON
A—-—-MEANS EXCLUSIVE USE FOR DTM/STW
Xx--—MEANS EXCEPT -DVW/-STM

SECTION 2 (LEZAE & LTD0AE)

GROUP NO. GROUP NAME D/DF/DP/IV oo S/SE STH

18 CYLINDER BLOCK @) O O

16 CYLINDER HEAD & ESONNET 0 G O O

117 AIR CLEANER & MUFFLER O C O O

18 CAM/CRANK/BARANCEZR SHAFT o) = 0 0O

19 PISTON & ROD O S0 0O

20 - L.O.DEVICE & GOVERNOR O g O O
CONTROL

21 COOLING & RECCiiL STARTER (o c O O

22 FUEL INJECTION PUMP X X

, & VALVE

23 FUEL INJECTION PUMP oA A
& VALVE

24 FUEL TANK & FUEL PIPE x %

25 FUEL TANK & FUEL PIPE A A

26 STARTING MOTOR & DYNAMO X X

27 STARTING MOTOR & DYNAMO A A

28 TOOLS/LABELS & CGASKET SET O c O O

-




SPEC. CODE
. . -31760 D -
- '|5 CYLINDER BLOCK D14376-057:5 D14370-01100
& S
6-41710 370-
LBOAE-S/SE D14350-62:00 D14380-01500
L70AE-S/SE

LBOAE-/57
L70AE-S/5E

B

2

98 -

, 14 &

ZHN UNDERSIZED
Ny R L : PART

40




$1.07.02

; 1003 1 ( 15 ) CYLINDER BLCCK
1 (1002 t {(A)= (D)=
pummm— + (B)=L60AE-D/DE (EJ=LiJAhe-S/SE
YOOR3981 (C)SL7DAE-D/DE (F)a_Y5AE~S/SE
REF. LEV. O  PART NO. DESCRIPTION @ emec-eee-- Q'TY=ewmeuau T P/U A R
NO. (AY (B) (C) (D) (E) (#y
] . 114350-01200 STUD, CYL. HEAD 2 2 P
2 . 114350-01210 STUD, CYL. HEAD 2 2 2 2z
3 . 114350-01220 NUT 9 2 2 2 2
4 . 114350-01250 NUT 9 2 2 2 2
5 . 105225-01240  WASHER 4 4 A
6A . 114350-01340  GASKET, CYL. HEAD 1 i
[6B . 114870-01340 GASKET, CYL. KEAD 1 92637
. - — O-RING 11 1+ 192638]
8A . 114350-01411  GASKET, CRANK CASZ i
88 . 114350-01412  GASKET, CRANK CaAsc 11
9 . 114368-01452 COVER (D) ,CRANK CASE 1 1
98 . 114360-01453 COVER (D),CRANK CASE 1 1 (%)
9c . , 114350-01452 COVER (S),CRANK CASE i 1
11 . 114350-02100 . BEARING, MAIN 1 1 T
12 . 105425-01690  PLUG M16 2 2 3 03
13 . . 160910-01740 CAP, W/LUB.OIL GAUGE 2 2 2 ¢
14 .. ' 24311-000180 O0-RING 1A P-18.0 2 2 2 2
15 . 114250-01800 SHIM SET 1 1 1 4
17 ; 114250-01830 COVER, INSPEC.WikooW 11 T 1
18 . 114250-01840  GASKET 1 1 ©
19 . 160110-01870 PLUG, RUBBER W/SCRiW 1 1 1
20 . 114250-35150 PIPE, L.0. INLET 1 1
21A . 183250-39450 SWITCH, OIL PRESSURE 1 v
218 . 23871-010000 PLUG PT1/8,SCREW 1 1 1 4
22 . 22312-080120 PARALLEL PIN 8xig 2 2 2 2
24 . 26106-080352 BOLT M 8X 35 PLATED 15 15 15 =5
25 ] 26226-060182 STUD M 6X 18 PLATED 1 1 1 3
26 . 26226-060222 STUD M 6X 22 PLATED 2 2 2 2
27 . 26366-060002 NUT M 6 3 .3 3003
28 . 43400-500490  SEAL WASHER 18 4 4 3 03
29 . 114250-02030 RETAINER, BEARInG T 1 T .
30 . 114350-02113  BALL BEARING 1 1 1
LA, 160110-02220 SEAL, OIL 1 1 114
-2 . 160110-02220  SEAL, OIL 1 1 1
33 . 24101-062060 BALL BEARING 1 .1 T 4
34 . 24162-152112  NEEDLE BEARING 1 1 1
35 . 26106-080122 BOLT M 8X 12 PLATED 1 1 1 4
36A . 714371-01560 BLOCK ASSY, CYLINDER 1 1
368 . 714871-01560 BLOCK ASSY, CYLINDER 1 1
38 .- 114350-01700 COVER, STARTER T 1 T
39 .e 26106-100122 BOLT M10X 12 PLATED 2 2 2 2
40 . 114350-02200 MAIN BEARING US=0.25 11 1 1 (H)
41 . 114350-02210 MAIN BEARING ©S=G.50 1T 1 I (H)
— = 2008 - Aoy 5ok
e ————————

REMARKS

............ P - - = - - o = n o

FOR LGJUAE-DGMO/DEGMO
UNDER SIZED PARTS
FOR LOCAE/L70AE-D(E)F

R&~TEaD



Camerini


Camerini
92637

Camerini
92638

Camerini



LT = b FRHATITIA Al RA VT = Tt U g{gggg—%%%gg
Fig. | €) CYLINDER HEAD & BONNET

REIFER TO FIG.2 |




S e R Ve -

\ \
J— + [ ReFTNo. 000Y00RS301 -3 |
( 1004 ! ( 16 ) CYLINDER WEAD & BORMEY Esﬁ:'ﬂ?ig& E 2
140020 : .
_____ + (A)= {§0i=
- {B)=L6CAE-D/DE (&)=L 60AE=-8/SE '
YOOR3981 (C)=L70AE~D/DE (F)= 7CAE~S/SE u
REFER LEV. 0O  DESCRIPTION PART NUXBZR e e QP TY /UNT Tomm e S 10
ND : (A} (B) (C) (D)} (&} i%3
1 o HEAD ASSY . CYLINDER—IHIS0mi o C - IS
[ 1= 1 e HEADAS SY  CYLINOER— B L5=35021 +—3 iy N
(B=ENKL94  3(C=E06495 ¢ (E=ENE49S  ST1EENELYS
—1-2 . HEAD ASSY, CYLINDER 114870=1% 1020 T 1 E
= . VAL VE. SUCTION 14385034701 1 =7 [90460] -
Ce . VALVE, EXHAUST TLI30=2 317113 1 :
5 . SPRING, VALVE 11435013720 2 2 2
6 . RETAINERs SPRING 101158-1 1480 2 2 2 2
? . COTTER ASSY 27310-060204 2 2 S
9 . SUPPORT, ROCKER ARM 114250-1329D 1 1 3
1 . SEAL, VALVE STEM 114350149340 r 2 2
12 . GASKET, NOZZLE 114250~14440 1 1 T
13 . SPACER, NOZILE 114350=2 4470 1 1 T
1% . WASHER 114250-1 95630 2 2 z 2
15 . ARM ASSY, INTAKE 114250-11£51 1.1 T4
17 .. SCREWs VALVE ADJUST. 114250-11240 11 5 4
8 . LOCK NUT M 6 PLATED 26756~060002 1 1 T4
19 . ARM ASSY, EXHAUST 714370-11£60 1.1 1
21 cee SCREW, VALVE ADJUST. 114250-11240 T 1 T 5
22 .o LOCK NUT M 6 PLATED 24756-060002 11 T 1
23 .o CAP, VALVE 105040-11490 11 11
2%, . CAP, VALVE 1050 10~1 1290 1 1 I
25 . RETAINER, NOZZLE 114250=11990 1 1 11
26 . SPRING PIN 4X 8 2235 1-04 00NS 11 11
27 . BOLT ¥ 8X 45 PLATED 26104-080452 1 1 14
28 . STUD M 8X 18 PLATED 26216-030182 2 2 2 2
29 . STUD ¥ &X 50 26226=060502 2 2 2 2
30 . STUD M 6X S5 2622 6-060552 2 2 N
19 . NUT M 6 26366=060002 2 2 2 2
(32 R GASKET, BONNET _ TaZ5n == 10 T 1 — 19
3 . BONNEY ASSY, HEAD T4230-17951 T 1
34 . SHAFT ASSY, NCCOMP.  114250-03591 1 1 T
1% . SPRING 114250-03440 1.1 1+
37 e PARALLEL PIN 3Xx16 22312-0356140 1T 1 TR
8 . PLUG (12) 129100-6 1850 1 1 1 1
39 . BOLT M 6X 55 PLATED 26106-04N552 22 2 2
Al zas - 1dpar SeDE Vouiows
(42500 M iibo (OINR AN oa
—— e o= REMARKS mmmmmmmmm e e e e e e e e e e e e e
2 [ () MTEPRINT, o >

& iu=% 487



Camerini

Camerini

Camerini
92460

Camerini
92461

Camerini


Camerini
910112


J SPEC. ClUUe
/ Oi1435C-12140

" P~ ¢
. 7 AIR CLEANER & MUFFLER 01435212130
Fig. .l S 14384-13100
S i4878-13100

LBOAE/L70AE-D(F)TH/S{ 257

LEUAE-DF/SF
L70AE-DF/SF




91.07.02

| 1005 I ( 17 ) AIR CLEANER & HJFFLER
1(1002)! (A)s= . (pis
pomm—— + (B)=LO0DAE=D/DE (E)}=LGCAE-S/SE -
YOOR3981 (C)SL70AE-D/DE (F)=_7CAE-S/SE
REF. LEV. O  PART NO. DESCRIPTION = ====—===-- Q' TYeommncm= I P/UA R
NO. (A) (B) (C) (D) <Xg: (F)
1 1T14350-12011  PIPE, AIR Ini1AK: T 1 T 3
2 . 114352-12010 PIPE, AIR INTAKE 1 1 5% (%)
3 . 114350-12200 GASKET, AIR INTAKE 1 1 T4
A . 114350-12201  GASKET, AIR INTAKE 1 1 T 3 %)
5 . 114250-12210 GASKET, AIR CLEAAER 1 1 T 9
6 . 114352-12210 GASKET, AIR CLEAKER 1 1 “ g (%)
7A . 714250-12560 CLEANER ASSY, Al 11 <A
7 . 714268-12581  CLEANER ASSY, AlX 1 1 (W)
9 ve. 114250-12520- COVER, AIR CLEANE: 1 1 4
10A ... 114250-12530 CASE, AIR CLEAKEW 1 1 TS
10B ... 114250-12980 CASE, AIR CLEAKEX 1 1 (H)
11 ... 114250-12560 _ WASHER, SEAL 1 1 i1
12 ~..  114250-12580 ELEMENT, WET AIR 1T 1 R
13 .e 114250-12550 WING NUT M¢§ 1 1 % G
14 . 11435212700 CLEANER ASSY.OILBATH 1 1 9 4 (x)
15 . 160820-12300 BAND 1 1 “ Xy
16 — o 114252-12660  CAP,AIRCLEANER 1 1 i1 (%)
18 ' .. 160820-12770 POT, OIL AIR CLEANER 1 1 ¢ 1 (%)
19 e 160820-12780  RING 1 1 < 1 T3
20 .e 114352-12720 ELEMENT, AIR CLEANER 1 1 T8 (%)
23 . 22217-080000 SPRING WASHER §& 2 2 2 2
24 . 26106-060252 BOLT M 6X 25 PLATED 2 2 c 2
25 . 26216-080182 STUD M 8X 18 PLATED 2 2 2 2
26 . 26226-060142 STUD M 6X 14 PLATED 11 4
27 . 26366-060002 NUT M 6 3 3 3 3
28 . 26716-080002 NUT M 8 2 2 z 2
29 . 114250-13200 - GASKET, MUFFLER 1 1 T 4
30 . 114870-13550  MUFFLER ASSY 1 1 T 4
3 .e 114870-13560  MUFFLER 1 1 “© 1
32 .o 114870-13700 COVER(A), MUFFLER 1 1 “ 4
-33 .o 114870-13710 COVER(B), MUFFLER 1 1 R
34 .o 114870-13720 COVER(C), MUFFLER 2 2 2 2
35 .. 26106-060082 BOLT M 6X 8 PLAVED 12 12 12 12
36 . 114368-13500 MUFFLER W/COVER - 1 1 P TR
37 .. 114368-13510  MUFFLER 1 1 “© )
38 .. 114268-13700 COVER, MUFFLER 1 1 “ 4 )
39 .o 26106-060082 BOLT M 6X & PeaTED 6 6 & & %)
40 . 114268-13800 EXTENSION, EXH. 1 1 T 9 #)
41 . 26106-060122 BOLT M 6X 12 PLATED 2 2 2 2
42 26366-080002 NUT 8 2 2 2 @

- -
bk B L L Y T

REMARKS

------------ e ettt

-~

(X7 Fur
1{H) FOR
1(#) FOX

LO60AE/L70AE-D(E)F/S(EIF
L&SDAE/L7DAE-D(E)V
LSOAE/7OAE-D(E)TM/S:: s

4651629




. CRANKSHAFT & CAMSHAFT
Fig. l 8

‘SPEC. CODE
D143753-213030D14873-14100
D14571-21560 D14880-14100
D14853-21500D14388-21100
DI4851-21500 D14388-21110
D14380-217G0 D14388-21120

LBOAE-S/SE

D14588-21700 D14870-21100
D14880-21100

L60AE-S
L70AE-S

LECAE-D/L70AE-D
CRANK SHAFT

Ref,

MAGN IF|ED

[SCREW

K £ Y[Ref, |MAGNIFIED|S ¢ R E U
No. |AXIALEND| S | Z E|S 1 ZENo. |AXIALEND| S | 7 E
][ 12 1"-LAUNF
o =l [7/16-200F | 5. 30 :Z:
1 MBx1. 75 7x35 0 =2 5/16- 24UNF




91.07.02

} 1006 ! ( 18 ) CAM/CRANK/BARAKCER SHAFT
1(1002)1 (A)s (Drs
pomom—= + (B)=LO60AE-D/DE (gisi uuAE-S/sz
YOOR3981 (C)sL70AE-D/DE (FI=L7CAE-S/SE
REF. LEV. O  PART NO. DESCRIPTICN = =  ====ee==- Q'TY====w==a [ P/U R
NC. - (A)Y (B)Y (C) (D) (g7 &)
- 1 R 714880-14580 CAMSHAFT(D) ASSY. 1 1
2 . 714870-14580  CAMSHAFT(S) asa.. I
4 . 114250-14200  TAPPET, SUC./EXi 2 2 g
5 . 114350-14450 ROD, PUSH 2 2 S
6 . 114250-14260  TAPPET, FUEL 1 1 “ 4
7 . 22512-070360 KEY 7X 36 T4
8 . 26106-080202 BOLT M 8X 20 PLATED CR
9 . 714388-21700 CRANKSHAFT ASSY(D/DE 1 1 J)
10 - 714388-21730  CRANKSHAFT ASSY{DGMO 1 p)
1 . 714388-21740 CRANKSHAFT ASY(CV/DF 1 1 (6
12 . 714388-21760  CRANKSHAFT ASSY(3P 1 1 (M)
13 . 714378-21710 CRANKSHAFT ASSY{(S/SE “
14 . 22512-040120 KEY 4X 12 1 1 4 3
15 . 160842-21150 KEY 6.3X50 1 1
¢ 16 . 160842-21250 BOLT 7/16-20UNF 1 1
17 . 103854=01221 NUT M16 1 1 T 1
18 . 160310-14550  WASHER a4
19 . 160842-21260  WASHER 1 1
20 . 114880-21400 FLYWHEEL (D) 1 1
21 . 114870-21400 FLYWHEEL (S} T
22 . 114870-21410 FLYWHEEL (SF) « ¢ %)
23 . 114250-21550 WASHER, FLYWHEEL 1 1 i1
24 . 114881-21590 FLYWHEEL(DE) W/GEAR 1 1
26 . 114871-21590 FLYWHEEL(SE) W/GEAR 11
28 . 714870-28510  SHAFT ASSY, BALANCER 1 1 T3
30 . 24101-062024  BALL BEARING 2 2 2 2
---------------- REMARKS ~e==mememe—ccfeesmeemcee—scme-eeca-——eccesmaasec—ao=

1(G) FCR LO6DAE/LTOAE-D(E)F &
} LG0AE/L70AE-D(E}V
% L&CAE/L70AE-D(E)P

]
Ox LO6DAE-DGMO/DEGMO
L (#) FOR LG6OAE/L70AE-S(E)F
GX LOOAE/L70AE-D(E)/D(E) Y

V452293



Fig. 19 PISTCN & CONNECTING RCD

SPEC. CODE
014370-22100
0:4380-22100
014350-23100

OVERSISED PART

UNDERSIZED PART

&3
25




91.07.02

| 1007 ¢ ( 19 ) PISTON & ROD
110021 (A)= (V)=
jommma + (B)=L6OAE-D/DE (Ei=.50ri-S/SE
YOOR3981 1E(C)=L70AE-DIDE (F)aL7CA3-S/SE
REF. LEV. 0  PART NO. DESCRIPTICN emeamee- Q' TY==emwse= I P/U A R
NO. (A)Y (B) (C) (D) (£5 (73
1A . 714380-22720 PISTON W/RINGS 1
[ 18 . 714880-22720  PISTON W/RINGS 1 [92458 |
1c . 714370-22720 PISTON W/RINGS 1
0 . 714870-22720 PISTON W/RINGS 5
A .. 714350-22502 RING SET, PISTON 1 1
38 .. 714870-22500 RING SET, PISTON 1 4
SA___ . 714380-22620 PISTON W/RING.05=.25 1 )
[sB8 . 714880-22620- PISTON W/RINGS(CS.25 1 1910490 | (W)
50 . 714370-22620 PISTON W/RING(0SC.25 i (H)
50 . 714870-22620 PISTON W/RING(0GSC.25 5 "
7A .. 714350-22542 RING SET 0.S=0.25 1 1 (H)
78 .. 714870-22540 RING SET (0.S. £.25 1 5 (H)
9A . 714380-22580 PISTON W/RING(GS5=..5 1 TR
98 . 714880-22580 PISTON W/RINGS((S.S 1 (H)
9Cc . 714370-22580 PISTON W/RING(0SG.50 1 (H)
90 . 714870-22580 PISTON W/RING(GSC.50 D (H)
1A .. 714350-22550 RING SET (0.S C.25? 1 i (H)
118 .. 714870-22550  RING SET (0.S. 8.50 1 2 (H)
13 . 114350-22301 PIN, PISTON D32% 11 T
14 . 22252-000210 CIRCLIP 21 2 2 2 2
15 . 714350-23704  ROD ASSY, CONNECT:iNG 11 41 19100361
17 «».  114250-23200 BOLT, ROD 2 2 2 2
18 ese  114250-23220 NUT, ROD BOLT 2 2 2 2
19 ees  114250-23250  WASHER 2 2 2 3
20 ... 22312-030080 PARALLEL PIN 3X & 2 2 2 2
21 .. 714350-23600 BEARING, CRANKPIN 1 1 I
23 . 714350-23610  BEARING,PIN(U.S$2G.25 1 1 {2 (H)
25 . 714350-23620 BEARING,PIN(U.535.50 1 1 T 3 H)

REMARKS ======m=eam- e s
I(H) OVERSIZED & UNDERSIZED PARIS

&~ 295


Camerini
92458

Camerini
92458

Camerini

Camerini
910490

Camerini

Camerini
910036


Fig. 2O LuB. oL PUMP & covERNOR

L BOAE-S/SE
L70AE-S/SE

SPEC. CODE
S1477¢-32100
014250-35100
014250-35110
i4770-61100
14770-66120
14770-66130
s14270-66800
=+ 4370-66500
i4870-66110

18-1A

1
44038 w64y




91.07.02

i 1008 1 ( 20 ? L.0. DEVICE & GGVERNOR CONTROL
1¢1D02 ¢ (A= (o=
pomma=- + (BY=LGOAE-D/DE (§)=u lAE-S/SE
YOOR3981 (C)=L70AE-D/DE (#Iui70AE=S/SE
REF. LEV. 0  PART NO. DESCRIPTICN = ========= Q' TY=—=emmn 1 P/UA R
NO. (A) (B) (C) (D) (g) (F:
1 . 114250-32010 PUMP ASSY, nUB.u.ic T 1 T
3 . 114250-32070 COVER, LUB. CIL PUMP 1 1 T
A . 103338-32570 O0-RING 1 1 < 8
5 . 22312-030160  PARALLEL PIN 3Xi1¢ 11 PR
6 . 26476-060142 BOLT M 6X 14,TAPPING 3 3 5005
7A . 114250-35060 STRAINER, LUuB. OIL i 4 \
78 . 114250-35070  STRAINER, LuG. G- 1T 1 ;
8 . 114250-35250  COVER T ‘
9 . 114250-35270 GASKET, L.0O.STRAINER T3
10 . 24341-000224 O-RING 1A S-22.« 1T 1 O
114 . 26106-060122 BOLT M 6X 12 PLAVE , 2 2
118 . 26106-060162 BOLT M 6X 16 PLAVED 1 1
12 . 714350-61500 LEVER ASSY, GOVEANOR 11 19 ;
14 . 714770-61700 GOVERNOR ASSY 1 1 10
16 . 121450-61520 NEEDLE BEARING 74810 2 2 -
18 . 114250-61900 BUSH, THRUST 1 1 P
19 . 22137-080000 WASHER 8, POLISHED 11 T %
20 . 135210-61090  LEAD 2 2 2 2
21 . 114870-66010 SPRING, REGULATCR 1 1 T
22 . 114250-66050  HANDLE, REGULATGR 101 T 1
23 . 114250-66200 SPRING, RETURN 1 1 5 4
24 . 114252-66252 SPRING, RETURN 11 75
25 . 114250-66440 BOLT, ADJUSTING 1 1 (y)
26 . 114254-66220  SUPPORT 1 1 (Y)
27 . 714268-66500 BRACKET ASSY,REGULAT 1 1 14
30 .. 102100-67080 BOLT, ADJUSTING 1 1 T
31 .. 114250~66440 BOLT, ADJUSTING 1 1 i 9
32 .e 26756-060002 LOCK NUT M & PLAVED 2 2 2 2
33A . 183250-665007141 BRACKET ASSY,REGULAT 1 1 (H)
338 . 114254~66200 BRACKET ASSY,REGULAT 1 1 (y)
“34A .. 183250-66050 HANDLE, REGULATOK 11 (H)
348 .. 114254-66210 HANDLE, REGULATGR 1 1 (y)
35 .. 183250-66070  SHAFT, HANDLE 1 1 (H)
36 .. 183250-66100  BRACKET, REGULAVOR 1 1 (H?
37 .- 114250-66440 BOLT, ADJUSTING 1 1 (H)
38 .. 104200-66820  SPRING 1 1 (H)
39 .- 104200-66830  PLATE, FRICTION 2 2 (H)
40 .e 104200-66850  WASHER (B) 1 1 (H)
41 .. 26696-100002  NUT M10 1 1 (H)
42 .. 26756-060002 LOCK NUT M 6 PLATED 1T 1 ")
43 . 114250-66550 TORQUE SPRING ASSY 1 1 i3
45 . 160725-78350 KNOB (W/M6X15) 1 1 K 1
46 . 22451-060000 WIRE 0.6 2 2 2 2
47 . 26106-060202 BOLT M 6X 20 PLATED 1 1 T 5
48 . 26106-060452 BOLT M 6X 45 PLATED 1 (#)
49 . 26116-040088 BOLT M 4X & PLATED 2 2 i3
50 . 26346-060002 U=-NUT M 6 PLATED 1 1 T4
51 . 26476-060142 BOLT M 6X 14,TAPPING 11 i
52 A 26696-100002 NUT M10 1 1 T 1

REMARKS

i (H) FOR

--------- +--—------------------—---------—-—-_—
LSOAE-DGMO/DEGMO &

e L1G25R<8%1ise

i L70AE/GOAE-D(EITM/S(E/ ™

1 {#) FGR
1(Y) FCR

L6OAE~-DGMO/DEGMO
L&6JAE/70AE-D(EIV

Vo5

16536



SPEC. CODE

<14870-45100

—— s C14880-45100

. 'l COOLING & STARTING DEVICE =14870-78100
Fig. =14880-76100




91.07.02

i 1009 1! ( 21 ) COOLING & RECGIL STARTER
1¢1002) | (A)= (O
fmmmm—— + (B)=L6OAE-D/DE (&)=L ulAE=S/SE
YOOR3981 (C)=L70AE-D/DE (Fi=L7?CAE-S/SE
REF. LEV. O  PART NO. DESCRIPTICR = ====o==-- QU TY=mmmmam I P/UA R
NO. _ (A) (B) (C) (D) (&3 (&
1 . 114360-45101  CASE(D), COOLING FAN 1 1
2 . 114870-45100 CASE(S), COOLING FAN 4 1
3 . 114870-45200 COVER, CYLINDER 1 1 ‘ “
4 . 114250-45300 RUBBER, CUSHIOWN 5 5 5 5
5 . 114250-45310  COLLAR 5 5 50005
6 . 114350-45320 RUBBER, SEAL 1 1 4 4
7 . 114250-45330 SEAL, FAN CASE 1 1 4 i
8 . 114350-45340  COLLAR 1 1 5 5
9 . 183720-55210 _ GROMMET 1 1 g 4
10 . 160120-76940  WASHER 5 S 5 5
11 . 26476060202 BOLT M 6X 20,TAPPING 1 1 4 4
12 . 26476-060252 BOLT M 6X 25,TAPPING S S 5 5
14A . 714880-76820 RECOIL STARTER(DZASY 1 1
14B . 714870-76820 RECOIL STARTER(S:ASY q 4
154 .. 714880-76830 RECOIL STARTER(D!ASY 1
15A-1 .. 714880-76821 RECOIL STARTER(DIASY 1 N
(B=X )
16A .. 714870-76830 RECOIL STARRER(SIASY 4
16A-1 .. 714870-76821 RECOIL STARRER(SJASY 4 1 N
(E=X H
18 e 714880-76831 CASE (D) W/LABEL 1 1
19 we.  714870-76831 _ CASE (S) W/LABEL 4 4
21 eaas  114250-07350 LABEL, DIESEL 1 1 4 %
22 .o 160810-76520 REEL, RECOIL 1 1 ] 4
23 ... 160840-76530  RATCHET 1 1
24 aan 160810-76530 RATCHET 5 i
25 cen 160810-76540 SPRING, SPIRAL 1 1 4 :
26 .ee  160840-76560  SPRING, FRICTION 1 1
28 e 160810-76580 ~“PLATE, FRICTION 1 1 “ 4
30 ... 160810-76620 KNOB, STARTER 1 1 5 4
31 .. 160810-76630  ROPE, STARTER = 1 1 “ i
32 ... 181130-76680  NUT 1 1 4 :
3. .- 181130-76700  WASHER 1 1 4 %
34 . 114350=76590 PULLEY, STARTER 1 1 i 5
35 . 114250-76600  PLUNGER 1 1 5 5
36 . 114250-76610  HOLDER, PLUNGER 1 1 y q
37 . 26106-060082 BOLT M 6X 8 PLATED 4 4 FAA
38 . 26106-060122 BOLT M 6X 12 PLATED 3 3 3 3

REMARKS ==-======o=== $ememmem—mmmmescosccecccesssmsasoe--o-

v3523G0




57EC. CODE

>:4350-51200

. FUEL INJECTION PUMP & VALVE 0.4350-53100
Fig. 22




91.07.02

i 1010 ( 22 ) FUEL INJECYIUN PUMP & VALVE
1¢(1002) ¢ (A)= (Hiw
femem—— + (B)=L60AE=D/DE (E)=_§5AE-S/SE
YOOR3981 (C)SL70AE-D/DE (7)ul7CAE~S/SE
REF. LEV. 0O  PART NO. DESCRIPTION =e==memee- Q' TY~mmmenna 1 P/UA R
NO. (A) (B) (€) (D) (&3 <)
1A . 714350-51710 PUMP ASSY, F.inuccT. i B
18 . 714870-51700 FUEL INJECTION PuMP 1 i
3 .e 105546~51020  GASKET 1 1 s 9
4 .e 114250-51080 PLATE 1T 1 T
5 .. 114350-51200 BODY, F.l. PUK? 1 1 TS
8 .. 114250-51150 SNAP RING 1 1 4
9 .- 114250-51160 SPRING T 1 T 9
10 .. 114250-51300  VALVE ASSY, LZLIVERY 1 1 § %
11 .. 105546-51330 SPRING, DELIV. VALVE 1 1 i 9
12 . 114250-51340 HOLDER, F.I1.P.0c.iVE 1T 1 T4
13 .. 124550-51350 GASKET, DELIVERY 2 2 2 2
14 .. 114250-51600 LEVER ASSY, CONTROL 1 1 T 4
15 .. 114250-51640 SEAT (A), SPRIwG T 1 I
16 .. 114250-51650 SEAT (B), SPRING 1 1 T
17 .. 22351-020006 SPRING PIN 2X & 2 2 2 2
18 .. 22351-030008  SPRING PIN 3K & 1T 1 O
19 . 714350-53100 VALVE ASSY, F.Iik ECT 1 1 T4
19-1 . 714870-53100 VALVE ASSY, F.INJECT 1 1 5§ 4N
‘ {(B=X )
120 .. 114350-53000 NOZZLE ASSY,F.iINJECT 1 1 T8
20=1 .. 114870~53000 NOZZILE ASSY,F.INJECT 1 1 1 4N
(B=X )
21 .. 114250-53080 NUT, NOZZLE CASE 1 1 14
22 .. 114250-53120 SPRING, NOZILE 1 1 1 1
23 .. 114250-53130 SEAT, NOZILE SPRiING 1T 1 [
24 . 114250-53140 PLATE, STOP 101 T 1
25 . 114250-53210 PIN 2 2 2 2
26 .o 114250-53300 HOLDER ASSY, (liiif 101 I
28 .- 114250-53331 PIN, SPRING 1 1 T 4
29 . 114250-53400 SHIM PACK 1 1 11
---------------- REMARKS ~-~=mec-meeecfo———c—cmcccocm—cccccecaccccncec o na——

VRS TAZAR



. FUEL INJECTION PUMP & VALVE
Fig 23

SPEC. CODE
533250-51400
D83350-51400
14250-53101
C14350-53100

12

!H
1

(N

REFER TO FIG.I 5




R + 91.07.02
1 1011 ( 23 ) FUEL INJECTION PUMP & VALVE
1¢1002) 1 (A)= (D)=
poomm=- + (B)=LODAE-D(E)TMIE =L LGAE-S(EITM
YOOR3981 (C)SL70AE-D(E)TM(F =L ?CAE-S(E)TM
REF. LEV. O PART NO. DESCRIPTIOR = =m=w——ee=- Q' Ty I P/UA R
NO. (A) (B) (C)Y (D) (&) (F¥Fi
1 . 783350-51740 PUMP ASSY. F.IRJECY. 1 1
2 . 714870-51740 PUMP ASSY. F.INJECT. 1 r
3 o 105546~-51020 GASKET 1 1 4 5
4 «s 114250-51080 PLATE 1 1 % k|
S .e 183350-51400 BODY, F. 1. PUNWP 1 1 g 3
8 e 114250-51150 SNAP RING 1 1 1 5
9 . 114250-51160 SPRING 1 1 T 5
10 . 114250-51308 VALVE ASSY, DELIVERY 1 1 3 5
11 . 105546-51330 SPRING, DELIV. VALVE 1 1 3 g
12 . 114250-51340 HOLDER, F.Il.P.UELIVE 1 1 % H
13 .o 124550-51350 GASKET, DELIVERY 2 2 2 2
14 . 114250-51600 LEVER ASSY, CONTRGOL 1 1 4 1
15 .s 114250-51640 SEAT (A}, SPRIRNG 1 1 % 1
16 .a 114250-51650 SEAT (B), SPRING 1 1 1 1
17 .o 22351-020006 SPRING PIN 2X 6 2 2 2 2
18 .e 22351-030008 SPRING PIN 34 8 1 1 1 1
19 . 714350-53100 VALVE ASSY, F.INJECT 1 1 1 1
19=-1 . 714870-53100 VALVE ASSY, F.INJECT 1 1 1 1 R
(B=X )
20 - 114350-53000 NOZZLE ASSY,F.INGECT 1 1 1 1
20-1 . 114870-53000 NOZZLE ASSY,F.INJECT 1 1 1 iR
(B=X )
21 . 114250-53080 NUT, NOZZLE CASE 1 1 1 1
22 - 114250-53120 SPRING, NOZZLE 1 1 1 1
23 .e 114250-53130 SEAT, NOZILE SPRING 1 1 i 1]
24 « 114250-53140 PLATE, STOP 1 1 1 1
25 . 114250~53210 PIN 2 2 2 2
26 .- 114250~53300 HOLDER ASSY, NGCZZLE 1 1 % (]
28 e 114250-53331 PIN, SPRING 1 1 3 1
<29 . 114250-53400 SHIM PACK 1 1 1 5
---------------- REMARKS eecccacmcmmrecpmccmrecrmcersscaasananeaaseanwasnans

i

wMmte LZ20



fPodw el W el 4 sPEC. -c-aos
=14350-55100
=.4354-55100

] FUZL TANK & FUEL LINE ' -5
an.24 i £14350-53100

L 60AE-DV
L70AE-DV 1c




- + 91.07.02
| 1D12 | ( 24 ) FUEL TANK & FUZe PIPE
|(1002)I (A)s (Jis
B ¥ (B)=L6OAE-D/DE (E)=.SGAE=S/SE
100R3981 (C)=LT7OAE-D/DE (F)=.7GAE-S/SE
REF. LEV. O PARY NO. DESCRIPTIGKN oo ———— e ' TY=eornww—a I P/UA R
NO. ' (A) (B) (C) (D) (EY {#)
1A . 714350-55711  TANK ASSY.FUEL(G/S 1 T 1
18 . 714368-55721 TANK ASSY.FUEL(LGHO (%)
1c . 714368-55750 TANK ASSY, FUEL(DV) (H)
0 . 714358-55701  TANK ASSY.FUEL(DF/SF o

114250-55041
114250-55050

CAP, TANK
GASCET, TANK Ca?

114250-55060
114250-55100
114350-55150

SEAL
FILTER, FUEL
PIPE, GAUGE

124722-59050
23414-120000
23887-120002

CLAMP 9
GASKET 12, RNOURD
PLUG 12,HEX.

B N e R I

114250-55201
114350-55120
114250-55130

DAMPER, FUEL TAWK
FILTER, FUEL Olc
GASKET

114250-55211
114350-55231
114250-55300

STAY (A)
STAY (&
COCK ASSY, FUEL

Nt s
'OWND‘U\C"UN-‘D'OWNJUI-L‘W

24341-000150
114252-55800
114650-55810

0-RING 1A S-1i5.0
NUT
BOLT, LIFTING

2 22117'060550 WASHER 6

23

22117-080000
26106-080452

WASHER 8
BOLT M 8X 45 PLATED

24
25
26

-
[]
-
-

26366-060002
26476-060142
106990-44660

“NUT M 6

BOLT M 6X 14,TAPPING
BAND, HOSE

27
28
29

124722-59050
114360-59060
114250-59060

CLAMP 9
PIPE, FUEL OIL
PIPE, FUEL RETURN

« 30

114350-59800

PIPE, FUEL 1AJcci1ON

—ted 2 OO N = o ]l e NS N = e R

e A NN A alaaalaaaoanN=a N = o Al -l

el e RORS P =2 e o al wb ok wh ad ed wohach et

- ,».}.MN[\)..A_:_l.a.-.a.a_h...a.—.h..a....a..&;uma.aama-s...u...;a....h-.s -

------- eem= REMARKS =-=-—========%

R LGOAE/L70AE- D(E)V
A LOOAE~DGMO/DEGMO
% L6OAE/L70AE-D(EIF/S{E:~F

V5522938




SPEC. CODE
014368-55110
014350-59100

Fig. DB FUEL TANK & FUEL LINE




91.07.02

1 1p13 1 ( 25 ) FUEL TANK & FuEL PIPE
11002} 1 (A)= (5ow
m————— + (B)=LOCAE=D (E)TH{Zi=L60AE-SCE)TM
YOOR3981 (C)SL70AE-D (E) THi(F i <L7DAE=S(E)TM
REF. LEV. 0 PART NO. DESCRIPTION =  —==ceccew- Q' TY-————=—- 1 PFUA R
NO. C(A) (B) (C) By {23 (F)
1 714368-55701  TANK ASSY.(DVH/3TM) 11 1
3 8 114250-55041  CAP, TANK 1 1 S 1
4 ... 114250-55050 _ GASCET, TANK Ca® 1 1 s
5 .»s  114250-55060  SEAL 1 1 1
7 .- 114250-55100 FILTER, FUEL 1 T 1
8 . 114350-55150  PIPE, GAUGE 1 1 1
9 . 124722-59050 CLAMP 9 2 2 ¢ 2
10 .- 23414-120000 GASKET 12, ROUND 11 g 1
11 .. 23887-120002 PLUG 12,HEX. 1 1 T
12 .e 114250-55201 DAMPER, FUEL TANK A & 4
13 . 114350~-55120 FILTER, FUEL Git 1 01 “ 1
14 . 114250-55130  GASKET 1 1 T
15 . 114250-55211  STAY (A) 1 1 R
16 . 114350-55231  STAY (B) 1 1 11
17 . 114250-55300 COCK ASSY, FUEL 1 1 © 1
18 . 24341-000150 O-RING 1A 5-35.0 1 1 © 1
19 . 114252-55800  NUT 1 1 1
20 . 114650-55810 BOLT, LIFTING 1 1 s 1
21 . 22117-060000 WASHER 6 1 1 3 1
22 . 22117-080000 WASHER 8§ 1 1 < 1
23 26106-080452 BOLT M 8X 4S5 PLATED 11 1
24 . 26366-060002 NUT M 6 T 1 519
25 . 26476-060142 BOLT M 6X 14, TAPPING 2 2 z 2
26 . 106990~-44660 BAND, HOSE 2 2 2 2
27 . 124722-59050 CLAMP 9 2 2 2 2
28 114360-59060 PIPE, FUEL QOiL 1 1 T 1
29 114250-59060 PIPE, FUEL RETURN 1 1 T 01
30 114350-59800 PIPE, FUEL INJECTION 1 1 1




22EC. CODE

. D14353-763:0514561-77100

. 26 STARTING MOTCR & DYNAMO  D14362-771C6314351-78300
Fig. D14654-T74505:4353-77110

OPTIONAL PART




91.07.Uc

foocmca= L ]
i 1D14 | ( 26 ) STARTING MOTGR & DYNAMO.
1(100Q2 ! (A)= (Dis
FRPII (B)=L&0AE=-DE {E5=L3CAE~SE
YOOR3981 (C)=L70AE-DE (FI=_7SAE~SE
REF. LEV. 0 PART NO. DESCRIPTION = ======- o' TY-=--===m= I P/UA R
NO. (A) (B) (C) (D) g5 (&)
i . 114362-77010  STARTER (S114=aiuwA) T3
2 . 114351-77010 STARTER (S114-413A T 1
3 .. X211461104 ARMATURE 1 1
% . X211461008 ARMATURE T 9
S .e X21148110 WASHER SET, THRUST 1 1 1%
6 .e X21147155 STOPPER SET, PINION 1 1 s 9
7 .- X211412105 COIL ASSY, FiEei 1 1 I
8 cee  X21145312 BRUSH (4) 2 2 2 2
9 eee  X21143215 SCREW, CORE 4 & & &
10 . X211473002 COVER., REAR 1T 1 A
11 ...  X21145352, . METAL 1 1 T
12 . X211489001 °~  HOLDER ASSY, BRUSH 1 1 Y
13 ... X21148313 BRUSH (=) 1T 1 5 4
14 .- X21149314 SPRING, BRUSH 3 3 3 03
15 .. X211445508 PINION ASSY 1 1
16 .. X211445504 PINION ASSY T 1
17 . X211416603 HOUSING ASSY, SEAR 1 1 S 1
18 .e X21145352 METAL 1 1 S 9
19 .. X211478006 COVER KIT, DUST 1T 1 N
20 X211456013 LEVER KIT, SHIFT 1 1 9 9
21 '31%@1)(2114275010} SWITCH, MAGNETIC 1 1 1
22 . ~ X211468005 'BOLT, THROUGH 2 2 2 2
23 .o X21145867 BOLT 6 2 2 2 2
24 .. X21142835 SCREW SET 1 1 T 1
25 . 160970-77350 RECTIFIER 1T 1 T 19
26 . 183350-77400 WIRE, LEAD 1 1 T 9
27 . 114253-77410  BRACKET T 1 (y)
1 27- 1 114385-77400 BRACKET T 3 R
(E=X 3
28 . 114253-77491  HARNESS, WIRE 4 1 (Y)
29 o 29411-150000 FUSE (15A),CARTAIDGE 2 2 )
30 . 114253-77520 REGULATOR i 1 (Y)
k] . - 26023~-0460102  SCREW M 4X 10 2 2 z 2
32 . 26106-060122 BOLT M 6éX 12 PLAVED 1 1 1 1
33 . 26106-060202 BOLT M 6X 20 PLATED s 2 )
34 . 26106-060252 BOLT M 6X 25 PLATED 2 2 (y)
I 34- 1 . 26106-060122 BOLT M 6X 12 PLATED e 2N
(EsX J
35 . 26106-100302__ BOLT M10X 30 PLATED 2 2 r
36 - 114351-78250 DYNAMO ASSY 1 1 T
37 .- 114351-78750 STATOR ASSY 1 1 I
38 .. 114351-78760  WHEEL, DYNAMO 1 1 5
39 . 114351-78260 DYNAMO ASSY (§2V-3A) 1 (Y}
40 .e 114351-78770  STATOR ASSY,(13z.1MM i1 )
41 .. 114351-78780 WHEEL (STATOR132.1MM 5 (y)
42 . 160710-78710 CLAMP, CORD 1 1 11
43 . 26476-060142 BOLT M 6X 14,TAPPING 1 1 T 1
4 . 26476-060202 BOLT M 6X 20,TAPPING 3 3 3 3
4S . 26577-060142 SCREW M 6X 14 3 3 3 3
46 . 114351-77500 PANEL ASSY,KEYSWITCH 1 1 T (H)
49 .. 114351-77700 HARNESS, WIRE 11 15 (H)
50 .. 29220-083200 BULB (12V/3.4W/ 1 1 i 3 (H?
S1 .. 105198-07120 LABEL, STARTER 1 1 9. 1 (W)
52 .. 106100-77630 KEY, STARTER 1 1 1 1 (H)
53 . 114351-77620 BRACKET, ST.SWITC 101 I T
S4 . 114351-77630  WASHER 2 2 z 2 (K>
ss - 26106-060702 BOLT M 6X 70 PLATED 2 2 2 2 (H)
------- weemmcm—e REMARKS ~===-==-cseef-cmcecmmmmcccercveneccan—rmoaso———=or
Y mee e e . = e sy AQTYARAL PARTS . \‘4052302




5PC. CODE
S14351-77110

TARTING MOTOR & | Bi4i5d-
Fig.27 S NG MOTOR & DYNAMO B14b3d-77140

]

REFER TQ F:i




A 91.07.02
1 1D16 | ( 27 ) STARTING MOTOR & UYRAMO
1¢1002)1 (A)= (Diz
(B)sL60AE-DETM  (E)=LECAE-SETM
YOOR3981 (C)=L70AE-DETM (F)={75AZ~SETM
REF. LEV. O PART NO. DESCRIPTION cemmmman=Q Ty - I P/UA R
NO. (A) (B) (C) (D) (E) &
i . 114362-77010  STARTER (S114=&4T4n7 11
2 . 114351-77010 STARTER (S114-4134 T4
3 .e x211461106 ARMATURE 1 1
4 .. X211461008 ARMATURE T 4
5 aa X21148110 WASHER SET, THRUSY 1 1 I
6 .. X21147155 _ STOPPER SET, PINICN 1 1 1 9
7 ..  X211412105°_ _ COIL ASSY, FIELD T 1 T
8 e X21145312 * BRUSH (+) 2 2 2 2
9 ce.  X21143215 SCREW, CORE 6 4 & 4
10 “e X211473002 COVER, REAR 11 T i
1 .ae  X21145352 METAL 1 1 4 4
12 .o X211489001 HOLDER ASSY, BRUSH 1 1 T %
13 wee  X21148313 BRUSH (=) 1 1 T
14 ee.  X21149314 SPRING, BRUSH 3 3 3 3
15 .e X211445508 PINION ASSY 1 1
16 .n X211445504 PINION ASSY : T 4
17 .s X211416603 HOUSING ASSY, GEAR 1 1 I
18 eee  X21145352 METAL 1 1 9 4
19 .. X211478006 COVER KIT, DUST 1 1 1
20 .o X211456013 LEVER KIT, SHIFT 1 1 “ A
21 . X211427501 SWITCH, MAGNETIC 11 T 1
22 e X211468005 BOLT, THROUGH 2 2 2 2
23 .o X21145867 BOLT & 2 2 2 2
24 .. X21142835 SCREW SET 1 1 9%
25 . 114253-77410 BRACKET 1 1 [
I 25- 1. 114385-77400 BRACKET 1 1 i 0§ R
(E=X 3
26 . T14351-77500  PANEL ASSY,KEYSWITCH 11 T
27 e 114351-77700 HARNESS, WIRE 1 1 9 1
28 we. 29220-083200 BULB (12V/3.4W) 1 1 i 9
29 . 105198-07120 LABEL, STARTER 1 1 T
30 e 106100-77630 KEY, STARTER 1 1 T %
31 . 114351-77540 HARNESS, WIRE - 1 1 11
32 e 29411-150000 FUSE (15A),CARTRIGLGE 2 2 e 2
33 . 119660-77710  CURRENT LIMITER 1 1 T 1
34 . 26023-040102 SCREW M 4X 1C 2 2 2 2
35 26106-060202 BOLT M 6X 20 PLATE! 2 2 2 2
36 . 26106-060252 BOLT M 6X 25 PLATED 2 2 2 2
I 36- 1 . 26106-060122 __BOLT M éX 12 PLAYS 2 2 2 2N
(E=X )
37 . 26106=-100302 BOLT M10X 30 PLAVED 2 2 2 2
38 . 114351-78260 DYNAMO ASSY (12v-3A) 1 1 1
39 .e 114351-78770  STATOR ASSY,(132.7HM 1 1 T4
40 . 114351-78780 WHEEL (STATOR132.TMM 1 1 T g
41 . 160710-78710_ CLAMP, CORD 1.1 71
42 . 26476-060142 BOLT M 6X 14,TAPPING 1 1 ]
43 . 26476-060202 BOLT M 6X 20,TAPPING 3 3 3 3
Ll . 26577~060142 SCREW M 6X 14 3 3 T 3
45 . 114351-77620  BRACKET, ST.SWiTCH 1 5 (H)
46 . 114351-77630  WASHER 2 2 (W)
47 . 26106-060702 BOLT M 6X 70 PLATED 2 2 (W)
-------------- e- REMARKS ==we===-=-smm=te==sc-—essses—osesssooososoosmmosssss

I (H) OPTIONAL PARTS




SrFeC. CODE

3143878-92150 omssa-a;iggg::%g-g;uo

14278-07100D 1435875201 -07100

TOOL, LABEL & 0”350"92'503:2383'373338:3?3'3”'0
e o D14354-07100 a58~9215¢ - 00

GASKET SET D14354-07110014353-37:10014378-07110
D14358-07100D14250-57165D14388-07100
D14878-07100014250-3215GD14388-07110
D14268-5713GD14350-92150
D14356-57.54D14358-07120

OATIONAL PART 7




)

91.07.02

I 1E01 ( 28 ) TOOLS / LADELS & GASKET SET
1¢1002? 1 (A)= {yi=
pom—— -+ (B)=L6OAE~-D/DE <{Zi=i $DAE-S/SE
YQOR3981 (C)=L70AE=-D/DE (F)i=L70AE-S5/SE
REF. LEV. O  PART NO. DESCRIPTION = =====- coe=Q ' TY-=me——em I P/UA R
NO. i CA) (B) (C) (D) ¥ (F)
1 . 114250-92600 BAG, TOOL 101 % 1
2 . 160330-92730 SCREWDRIVER 1 5 1
3 . 28110-100120 WRENCH 10X52 1 1 5 1
4 . 28110-140170 WRENCH 14&4X17 1 1 4 1
5 . 28210-000150 FEEDER, QIL 1 1 4 1
6 . 114250-92101 _ F.W. LOCKING HANDLE 1 1 9 1 (y)
7 . 114250-92130 REMOVER, FiLYWHEEL 1 1 4 1 (Y)
9 .. 26116-060454 BOLT M &X 45 PLATED & 4 & 4 (y)
10 e 26116-080454 BOLT M 8X 45 PLATED 3 3 3 3 (Y)
11 an 26716-060002 NUT M 6 8§ 8 & 8 2
12 .- 26716-080002 NUT M 8 & 6 & s (Y)
13 . 114368-92300 GUIDE, OIL SEAL 1 1 y)
14 . 114350~92301 GUIDE, OIiL S&Ae H 1 N
15 . 114350-92311 INSTALLING TGCL 1 1 4 1 (Y)
16 . 114350-92350  INSTALLING TQOL 1 1 1 1 (y)
174 . 114370-07050 LABEL (L60A? 1 H
17 . 114870-07050  LABEL 1 1
19 . 114250-07090 LABEL, AIR COC.LED 1 1 1 1
20 . 114250-07110  LABEL., YANMAR 1 1 5 1
21 . 183250-07230 LABEL, OPERATICON 1 1 H 1
22 . 114268-07240 LABEL, CAUTION 1 1 § 1
23 . 114250-07250 LABEL, HOW TO START 1 1 1 1
24 . 114250-07260 LABEL., OPERATION 11 1 1
25 . 114268-07260 LABEL., CAUTIOX 1 1 % 1
26 . 114268-07280 LABEL, PRECAUTION 1 1
27 . 114250-07350 LABEL. YANMAR OJIESEL 1 1 4 1
28 . 114268-07350 LABEL, KOW TC START 1 1 4 1
29 . 114268-07360 LABEL,HOW TU START(F 1 1
ﬁEuL___—_____21L320=92ﬁﬂﬂ___ﬁA§KET SET 1 4
308 . 714870-92600  GASKET SET 1 1 457
< 31A .. 114350-01340  GASKET, CYiL. hcAD 1 P
31B .. 114870-01340 GASKET, CYL. RZAD 1 1
32 .e 114350-01380 0-RING 1 1 k| 1
33A .. 114350-01411  GASKET, CRANK CASE - 1 1 Y 1
33B .. 114350-01412 GASKET, CRANK CASE 1 1 1 1
34 .o 24311-000180 O-RING 1A P-13.0 2 2 2 2
35 .o 114250-01840  GASKET 1 1 4 1
36 .. 43400-500490  SEAL WASHER 16 2 2 2 2
37 .a 114350-11340 SEAL, VALVE STEM 2 2 ? 2
38 e 114250-11460  GASKET, NGZZLE 1 1 4 1
39 .e 114250-11310  GASKET., BONNET 1 1 5 1
LA .. 114350-12200 GASKET, AIR INTAKE 11 4 1
418 .. 114350-12201 GASKET, AIR INTAKE 1 1 1
L2A .. 114250-12210 GASKET., AIR CLEANER 1 1 3 1
42¢C .. 114352-12210 GASKET, AIR CLEANER 1 9 1 1
43 an 114250-13200  GASKET, MUFFLER 1 1 1 1
44 . 103338-32570 O0-RING 1 1 4 1
45 .s 114250-35270  GASKET, L.O.SVRAINER 1 1 1 1
----- wemcmmemmce REMARKS ===----eem-—femmmee——————eccmmc————ecscsosen ==
1(Y) CPTIONAL PARTS
'551652

TOTALE P.18


Camerini
92457


Camerini
92457



	MM: 


